
Membrane Technology for 

Wastewater Treatment

Patricia GARCIA GOMEZ

February 2016



 
 
In partnership with higher education institutions, IOW offers states of art on various topics 
related to water. These synthesis are written by students as part of their study program. 
 
 
This synthesis « Membrane Technology for Wastewater Treatment » was performed by 

Patricia García Gómez, student in the AgroParisTech-ENGREF specialized master "Water 

Management" (post-master degree) in Montpellier. 

 
 
This publication reflects the views only of the author, and the IOW cannot be held 
responsible for any use which may be made of the information contained therein. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Any use, dissemination, citation or reproduction, in whole or in part of this document must include an 

explicit reference to the author, the establishment of origin and the IOW. 
 
 



 

   

                                                                

 

 

 

 

 

SYNTHESIS 

 

 

 

 

Membrane Technology for Wastewater Treatment 

 

 

 

Patricia García Gómez 

patriciagargo@gmail.com 

 

February 2016 

 

 

 

AgroParisTech 
Centre de Montpellier 
648 rue Jean-François Breton – BP 44494 
34093 MONTPELLIER CEDEX 5 
Tél. : (33) 4 67 04 71 00 
Fax : (33) 4 67 04 71 01 
www.agroparistech.fr 

Office International de l'Eau 
Service gestion et valorisation 

de l'information et des données 

15 rue Edouard Chamberland 

87 065 LIMOGES CEDEX 

Tél : (33) 5 55 11 47 47 

www.oieau.org 

mailto:patriciagargo@gmail.com
http://www.agroparistech.fr/
callto:05%2055%2011%2047%2074
http://www.oieau.org/


 

  I 

 

RESUME 

 

En Europe et dans de nombreux pays à travers le monde, le problème du stress hydrique n'a cessé 

de croître au cours des dernières décennies, à la fois en termes de pénurie d'eau et de détérioration 

de la qualité. En réponse à ce problème, il y a eu un intérêt croissant au cours des dernières années 

pour le développement et l'amélioration des technologies de traitement des eaux usées afin de 

respecter les limites de rejet de plus en plus contraignantes ou d'ajuster la qualité de l'eau pour les 

pratiques de réutilisation ou de recyclage des eaux usées. Dans ce contexte, les technologies 

membranaires jouent un rôle décisif en assurant une eau de qualité et sont toujours plus 

concurrentielles par rapport aux traitements conventionnels. Non seulement les opérations unitaires 

qui comprennent la microfiltration (MF), l’ultrafiltration (UF), la nanofiltration (NF) et l'osmose inverse 

(OI), mais aussi le couplage avec d’autres opérations unitaires, comme la combinaison des procédés 

biologiques avec filtration sur membrane (BRM et anBRM) ou les procédés d’oxydation avancé, sont 

de plus en plus utilisées pour le traitement des eaux usées urbaines et industrielles. Le but de cette 

synthèse est de présenter l'état de l’art des technologies de membrane en fonction du type d'eau à 

traiter ainsi que leur avenir dans le traitement des eaux usées. 

 

Mots clés : technologies de membranes, bioréacteur à membranes, eaux usées urbaines, eaux 

usées industrielles, eaux pluviales, recyclage, réutilisation. 

 

 

ABSTRACT 

 

In Europe and in many countries all around the world, the problem of water stress has been growing 

during the last decades, both in terms of water scarcity and quality deterioration. In response to this 

problem, there has been an increasing interest in recent years in developing and improving 

wastewater treatment technologies in order to meet the restrictive discharge limits or adjust the 

quality of water for reclaim or reuse practices. In this context, membrane technologies play a decisive 

role by assuring high quality water and they are becoming more and more competitive compared 

with conventional treatment processes. Not only the unitary operations which include microfiltration 

(MF), ultrafiltration(UF), nanofiltration (NF) and reverse osmosis (RO), but also the coupling of 

biological methods with membrane filtration (MBR, AnMBR) or combined process with ozone or 

adsorption are on the rise in urban and industrial wastewater treatment. The purpose of this 

synthesis is to present the state of the art of membrane treatments depending on the type of water 

treated, as well as the prospective. 

 

Keywords: membrane technologies, membrane bioreactor, municipal wastewater, industrial 

wastewater, rainwater, wastewater reclamation, water reuse. 

 

 



 

  II 

 

SUMMARY 
 

INTRODUCTION ................................................................................................................................................. 1 

HISTORY ......................................................................................................................................................... 1 

WATER REUSE AND RECYCLING – EUROPEAN CONTEXT .............................................................................. 1 

WHY CHOOSE AN ALTERNATIVE TO CONVENTIONAL TREATMENT? ............................................................ 3 

MEMBRANE TECHNOLOGY ................................................................................................................................ 4 

MEMBRANE UNITARY OPERATIONS .............................................................................................................. 4 

MEMBRANE COUPLING WITH OTHER UNITARY OPERATIONS ...................................................................... 4 

Biological coupling: Membrane bioreactors (MBR and AnMBR) .............................................................. 4 

Other Couplings ......................................................................................................................................... 5 

MEMBRANE TECHNOLOGY FOR WASTEWATER TREATMENT ........................................................................... 6 

URBAN WASTEWATER ................................................................................................................................... 6 

Membrane bioreactors for secondary treatment ..................................................................................... 6 

Anaerobic Bioreactor ................................................................................................................................. 7 

Tertiary / Quaternary treatment ............................................................................................................... 8 

INDUSTRIAL WASTEWATER ........................................................................................................................... 9 

RAINWATER HARVESTING ........................................................................................................................... 12 

MEMBRANE COSTS .......................................................................................................................................... 13 

CONCLUSION ................................................................................................................................................... 15 

BIBLIOGRAPHIE ................................................................................................................................................ 16 

APPENDIX A ..................................................................................................................................................... 19 

APPENDIX B ..................................................................................................................................................... 22 

 

 

 

 

 

 

 

 

 

  



 

  III 

FIGURE LIST 

Figure 1.- Identifiable water reuse projects in Europe, including their size and intended use . ....................... 2 

Figure 2.- Configuration of MBR systems: (a) submerged MBR, (b) side-stream MBR configuration . ........... 5 

Figure 3.- Diagram of the main membrane processes. .................................................................................... 6 

Figure 4.- Comparison of annual Simplified Operating Costs of AS+Tertiary treatment  and a MBR . .......... 14 

 

TABLE LIST 

Table 1.- Technology available for tertiary treatment (Degrémont, 2005). ....................................................... 9 

Table 2.- Objectives for the utilisation of membrane technology in industrial wastewater treatment ............. 10 

Table 3.- Evaluation of investement costs of an activated sludge process and a MBR in Adour Garonne 

basin. ....................................................................................................................................................... 13 

Table 4.- Simplified operating costs from Brepols et al., 2010........................................................................ 13 

 

GLOSARY 

AnMBR Anaerobic Membrane Bioreactor 

AOP Advanced Oxidation Process 

BOD Biological Oxygen Demand 

COD Chemical Oxygen Demand 

MBR Membrane Bioreactor 

MF Microfiltration 

NF Nanofiltration 

NT Total Nitrogen 

PE Population Equivalent 

RO Reverse Osmosis  

TP Total Phosphorus  

TSS Total suspended solids 

UF Ultrafiltration 

UV Ultraviolet 

WHO World Health Organisation 

WWTP Waste Water Treatment Plant 

 



 

  1 

INTRODUCTION  

The over exploitation of water resources, in addition to more frequent drought periods, regions under 

strong hydric-stress, water pollution or salinization of the groundwater, force the legislation to 

become more and more strict. Obviously, this has a direct implication on water supply and discharge 

limits. In this context, all additional efforts in matter of water treatment and recycling of wastewater 

seem to be essential to achieve the goal of good environmental status of natural habitats in 2015 

established by the European Water Framework Directive (2000/60/EC) (Ministère de l’Écologie, du 

Développement Durable et de l’Énergie, 2013). 

Water scarcity and quality deterioration are then the key-factors to be considered in water treatment. 

In response to these problems there has been increasing interest in recent years in developing and 

improving wastewater treatment technologies in order to meet the restrictive discharge limits. 

Processes based on membrane separations are highly ranked as a solution to achieve these goals. 

Actually, by playing the role of a physical barrier, membranes produce high reliability and water 

complying with rejection requirements. Already introduced in wastewater treatments, they may be a 

determinant tool for water recycling and reuse, serving as a solution for the quantity-issue. 

HISTORY 

The application of membrane technology has increased dramatically over the last decade in Europe 

and in France for both municipal and industrial wastewater treatment. However, membrane 

technology is not a new one.  

Membrane bioreactor technology was introduced for the first time by Dorr-Olivier in 1969, with 

application to ship-board sewage treatment (Kraume et Drews, 2010; Le-Clech et al., 2006; Judd, 

2010). First commercial installations were developed in the 1970s and 1980s, especially in Japan 

and USA, but they were limited to small size plants. In Europe, MBR emerged in the 1990’s for 

municipal wastewater treatment (Yang et al., 2006; Gresle et al., 2007; Seyhi et al., 2011; Yang et 

al., 2006; Judd, 2010; Drogui et al., 2012; Irstea, 2014). From that point onward, design practice has 

evolved over five generations of membrane bioreactors. Both number and size have increased at 

the same time while investment costs have decreased. Nowadays, membrane technology is adapted 

to all sizes of plants up to 150.000 m3/d (Gresle et al., 2007; Kraemer et al., 2012). 

WATER REUSE AND RECYCLING – EUROPEAN CONTEXT 

Wastewater reuse practices have been carried out since long time and even without any water 

treatment. In 1971, the World Health Organisation (WHO) developed reference guidelines for 

wastewater reuse in agriculture. The regulations for water quality were still too strict. During the last 

decade water reclamation and technologies available for this issue have been improved significantly 

and a growing number of countries has adopted a regulatory framework for wastewater reuse. In 

order to develop this practice in Europe, AQUAREC research project "Integrated Concepts for Reuse 

of Upgraded Water" was released in 2002; it wishes to develop concepts and methodologies for the 

reuse of treated wastewater. The use of membranes is as one of the most common options (see 

Appendix A). 

The term water recycling is generally used synonymously with water reuse, but it is not exactly the 

same. Water reuse is defined as the ‘beneficial reuse of appropriately treated wastewater’. Water 

recycling is the reuse of treated water in the same factory where it was produced. 

 



 

  2 

There is a wide range of reuse application of treated urban or industrial water (Monchalin et Aviron-

Violet, 2002; Paquet et Rotbardt, 2011). 

- Non-potable urban uses: landscape irrigation (public parks, golf courses, etc.), street 

cleaning, fire protection systems, toilet flushing (extended used in Japan); 

- Agriculture irrigation; 

- Industry uses: cooling water, process water, aggregate washing, dust control, etc.;   

- Environmental and recreational uses: aquatic ecosystem restoration, stream augmentation, 

aquifer recharge (for saline inclusion control and delayed abstraction to increase water 

resources in quantity and quality. 

Regarding potable water production, there are not many cases of direct wastewater reuse. However, 

the indirect wastewater reuse for drinking water production through the deliberate incorporation of 

reclaimed water into a raw water supply such a river or an aquifer is a common situation, for example 

in USA or Australia (Monchalin et Aviron-Violet, 2002; Paquet et Rotbardt, 2011). 

In Europe there are more than 200 water reuse projects as well as many others in an advance 

planning phase. Figure 1 shows the geographic distribution of water reuse schemes sorted by size 

and field of sectoral water uses. The areas of application are split into four categories: (1) agriculture; 

(2) industry; (3) urban, recreational and environmental uses, including aquifer recharge; and (4) 

combinations of the above (mixed uses). The scale of the projects is also split into four classes: very 

small (<0.1 Mm3/y), small (0.1– 0.5 Mm3/y), medium (0.5–5 Mm3/y) and large (>5 Mm3/y). 

 

 

Figure 1.- Identifiable water reuse projects in Europe, including their size and intended use (Bixio et al., 2008). 

 



 

  3 

 

In spite of its numerous advantages and development potential, the reuse of reclaimed water is not 

widely implemented in many Member States. There are many lost opportunities to develop water 

reuse schemes due to the lack of clarity in the regulatory framework. Insufficient price differentials 

between reused reclaimed water and freshwater, very stringent water reuse standards (sometimes 

similar to those for drinking water even for non-potable uses) or some technical barriers are some of 

the issues which limit the economic attractiveness of water reuse projects (BIO by Deloitte, 2015). 

WHY CHOOSE AN ALTERNATIVE TO CONVENTIONAL TREATMENT? 

Conventional treatment techniques are able to remove, in variable proportions, suspended material 

and organic material. However, these techniques don’t guarantee the full removal of health risk or 

several emerging contaminants (drug metabolites, pharmaceuticals, household chemicals, etc.). 

Membrane technology can reach a better quality because of a higher purification efficiency by 

complete retention of particles and bacteria, and, depending on the membrane process, also viruses, 

and a better removal of organic trace substances (Monchalin et Aviron-Violet, 2002; Gresle et al., 